
Global Health Carnival

Antibacterial / Anti-Infective

Ø Azithromycin for Inj. 500mg

Ø Ceftazidime  2000mg + Avibactam  500mg for Inj. 

Ø Clarithromycin for Infusion 500mg

Ø Colistimethate Sodium for Inj. 0.5 MIU, 1 MIU, 

2 MIU, 3 MIU, 4.5 MIU, 9 MIU

Ø Dalbavancin for Inj. 500mg

Ø Daptomycin for Inj. 350mg, 500mg

Ø Doxycycline for Inj. 100mg

Ø Fosfomycin for Inj. 4000mg

Ø Isepamicin Sulfate for Inj. 200mg

Ø Minocycline for Inj. 100mg

Ø Polymyxin-B for Inj. 5,00,000 IU, 7,50,000 IU

Ø Teicoplanin for Inj. 200mg, 400mg

Ø Tigecycline for Inj. 50mg, 100mg

Ø Vancomycin HCl powder for concentrate Infusion 

250mg, 500mg, 1000mg

Antifungal

Ø Amphotericin-B for Inj. 50mg

Ø Anidulafungin for Inj. 50mg, 100mg

Ø Caspofungin Acetate for Inj. 50mg, 70mg

Ø Isavuconazole for Inj. 200mg

Ø Liposomal Amphotericin-B for Inj. 50mg

Ø Micafungin Sodium for Inj. 50mg, 100mg

Ø Posaconazole for Inj. 300mg

Ø Voriconazole for Inj. 200mg

Anti Tuberculosis

Ø Capreomycin for Inj. 500mg, 1000mg

Ø Rifabutin for Inj. 60mg

Ø Rifampicin for Inj. 300mg, 600mg

Antioxidant

Ø Glutathione for Inj. 600mg, 1200mg

Antiemetic

Ø Fosaprepitant Dimeglimine for Inj. 150.

Anti-Inammatory (Non-Steroidal)

Ø Ketoprofen for Inj. 100mg

Ø Lornoxicam for Inj. 8mg

Ø Parecoxib Sodium for Inj. 40mg

Ø Tenoxicam for Inj. 20mg

Cardiac

Ø Dobutamine for Inj. 250mg

Ø Levosimendan for Inj. 12.5mg

Corticosteroid

Ø Methylprednisolone for Inj. 40mg, 125mg, 500mg, 

1000mg

Gonadotropin Releasing Hormone Antagonist

Ø Cetrorelix Acetate for Inj. 0.25mg

H2 Receptor Blockers

Ø Famotidine for Inj. 20mg

LHRH Agonist

Ø Leuprolide Acetate for Inj. 3.75mg, 11.25mg, 

22.5mg (Depot)

Neurotrophic

Ø Cerebroprotein Hydrolysate for Inj. 2100mg 

equivalent to Nitrogen 60mg

Neuromuscular Blocking Agent

Ø Vecuronium Bromide for Inj. 4mg, 10mg

LYOPHILIZED INJECTABLE PRODUCTS

UNIT- I (Navsari, Gujarat)
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Proton Pump Inhibitors

Ø Dexrabeprazole for Inj. 10mg

Ø Esomeprazole for Inj. 40mg

Ø Omeprazole for Inj. 20mg, 40mg

Ø Pantoprazole for Inj. 40mg

Ø Rabeprazole for Inj. 20mg

Ø S-Pantoprazole for Inj. 20mg

Peptide Hormone

Ø Somatostatin for Inj. 250mcg, 3mg

Stimulating Hormone

Ø Human Chorionic Gonadotropin for Inj. 2000 IU, 

5000 IU, 10,000 IU

Ø Human Menopausal Gonadotropin for Inj. 75 IU, 

150 IU

Ø Urofollitropin for Inj. 75 IU, 150 IU

Somatostatin Analog

Ø Octreotide for Inj. 10mg, 20mg, 30mg (Depot)

Urinary Trypsin Inhibitor

Ø Ulinastatin for Inj. 50,000 IU, 1,00,000 IU

Vasodilator

Ø Nicorandil for Inj. 2mg, 48mg

Neurotoxic Protein

Ø Botulinum Toxin Type-A for Inj. 50 IU, 100 IU

WHO
GMP

CAMBODIA
MOH

PHILIPPINES
FDA

NIGERIA
NAFDAC

SRI LANKA
NMRA

KENYA
PPB

NEPAL
DDA

2



Global Health Carnival

Antibacterial / Anti-Infective

Ø Azithromycin for Inj. 500mg

Ø Ceftazidime  2000mg + Avibactam  500mg for Inj. 

Ø Clarithromycin for Infusion 500mg

Ø Colistimethate Sodium for Inj. 0.5 MIU, 1 MIU, 

2 MIU, 3 MIU, 4.5 MIU, 9 MIU

Ø Dalbavancin for Inj. 500mg

Ø Daptomycin for Inj. 350mg, 500mg

Ø Doxycycline for Inj. 100mg

Ø Fosfomycin for Inj. 4000mg

Ø Isepamicin Sulfate for Inj. 200mg

Ø Minocycline for Inj. 100mg

Ø Polymyxin-B for Inj. 5,00,000 IU, 7,50,000 IU

Ø Teicoplanin for Inj. 200mg, 400mg

Ø Tigecycline for Inj. 50mg, 100mg

Ø Vancomycin HCl powder for concentrate Infusion 

250mg, 500mg, 1000mg

Antifungal

Ø Amphotericin-B for Inj. 50mg

Ø Anidulafungin for Inj. 50mg, 100mg

Ø Caspofungin Acetate for Inj. 50mg, 70mg

Ø Isavuconazole for Inj. 200mg

Ø Liposomal Amphotericin-B for Inj. 50mg

Ø Micafungin Sodium for Inj. 50mg, 100mg

Ø Posaconazole for Inj. 300mg

Ø Voriconazole for Inj. 200mg

Anti Tuberculosis

Ø Capreomycin for Inj. 500mg, 1000mg

Ø Rifabutin for Inj. 60mg

Ø Rifampicin for Inj. 300mg, 600mg

Antioxidant

Ø Glutathione for Inj. 600mg, 1200mg

Antiemetic

Ø Fosaprepitant Dimeglimine for Inj. 150mg

Anti-Inammatory (Non-Steroidal)

Ø Ketoprofen for Inj. 100mg

Ø Lornoxicam for Inj. 8mg

Ø Parecoxib Sodium for Inj. 40mg

Ø Tenoxicam for Inj. 20mg

Cardiac

Ø Dobutamine for Inj. 250mg

Ø Levosimendan for Inj. 12.5mg

Neuromuscular Blocking Agent

Ø Vecuronium Bromide for Inj. 4mg, 10mg

Vasodilator

Ø Nicorandil for Inj. 2mg, 48mg

Anticoagulant

Ø Dalteparin Inj. 2500 IU, 5000 IU

Ø Enoxaparin Inj. 20mg, 40mg, 60mg, 80mg

Ø Fondaparinux Sodium Inj. 2.5mg. 5mg, 7.5mg, 
10mg

LYOPHILIZED INJECTABLE PRODUCTS

UNIT- II (Navsari, Gujarat)

3



Global Health Carnival

LIQUID INJECTABLE PRODUCTS IN MULTI-DOSE CARTRIDGE

Anticoagulant

Ø Enoxaparin Inj. 300mg

EU- GMP

THAILAND
MOH

KENYA
PPB

UKRAINE
MOH

CAMBODIA
MOH

PHILIPPINES
FDA

RUSSIAN
GMP

UGANDA
NDA

AUSTRALIA
TGA

ETHIOPIA
FMHACA

BRAZIL
ANVISA

MALAYSIA
NPRA

U K
MHRA
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GMP

SERBIA

IRAQ LITHUANIA

ECUADOR

4



Global Health Carnival

LIQUID INJECTABLE PRODUCTS IN VIALS / AMPOULES

Antibacterial / Anti-Infective

Ø Amikacin Sulphate Inj. 250mg / ml (2ml Ampoule; 
2ml Vial)

Ø Clindamycin Inj. 150mg / ml (1ml, 2ml, 4ml 
Ampoule; 2ml, 4ml, 6ml Vial)

Ø Gentamicin Inj. 40mg / ml (2ml Ampoule; 2ml Vial)

Ø Lincomycin Inj. 300mg / ml (1ml, 2ml Ampoule)

Ø Netilmicin Sulfate Inj. 100mg / ml (2ml, 3ml 
Ampoule)

Ø Tobramycin Inj. 40mg / ml (2ml, 30ml Vial)

Antidotes & Detoxifying Agents

Ø Dimercaprol Inj. 50mg / ml (2ml Ampoule)

Ø Edetate Calcium Disodium Inj. 200mg / ml (5ml 
Ampoule; 5ml, 20ml Vial)

Ø Edrophonium Chloride 10mg / ml + Atropine Inj. 
0.14mg / ml (5ml Ampoule; 15ml Vial)

Ø Edrophonium Chloride Inj. 10mg / ml (1ml Ampoule; 
15ml Vial)

Ø Fomepizole Inj. 1000mg / ml (1.5ml Vial)

Ø Mesna Inj. 100mg / ml (4ml Ampoule)

Ø Naloxone HCl Inj. 0.4mg / ml (1ml Ampoule; 1ml, 
10ml Vial)

Ø Pralidoxime Iodide Inj. 25mg / ml (20ml Vial)

Ø Protamine Sulphate Inj. 10mg / ml (5ml Ampoule; 
5ml, 25ml Vial)

Ø Sodium Thiosulfate Inj. 100mg / ml (10ml Vial)

Anti-Malarials

Ø Artemether Inj. 40mg / ml, 80mg / ml (1ml 
Ampoule)

Ø Chloroquine Phosphate Inj. 40mg / ml (5ml 
Ampoule; 30ml Vial)

Ø Quinine Dihydrochloride Inj. 300mg / ml (2ml 
Ampoule)

Ø α-β Arteether Inj. 75mg / ml (1ml, 2ml, 3ml 
Ampoule)

Gynaec

Ø Atosiban Inj. 7.5mg / ml (5ml Vial)

Ø Ferric Carboxymaltose Inj. 50mg / ml (10ml, 15ml, 
20ml Vial)

Ø Methylergonovine Maleate Inj. 0.2mg / ml (1ml 
Ampoule; 1ml Vial)

Ø Ritodrine HCl 10mg / ml (5ml Ampoule)

Haemostatics

Ø Ethamsylate Inj. 125mg / ml (2ml Ampoule)

Ø Tranexamic Acid Inj. 50mg / ml, 100mg / ml (5ml 
Ampoule; 10ml Vial)

Vasodilator

Ø Isoxsuprine Inj. 5mg / ml

Anticancer

Ø Eribulin Inj. 1mg

Antiplatelet

Ø Tiroban Inj. 5mg 

Others

Ø Sodium Bicarbonate Inj. 5%, 8.4% (10ml Ampoule)

Ø Sodium Chloride Inj. 0.3 %, 0.9 % (0.5ml, 1ml, 2ml, 
5ml Ampoule)

Ø Sodium Nitrite Inj. 30mg / ml (10ml Vial)

Ø Sterile Water for Inj. (1ml, 2ml, 5ml, 10ml Ampoule)

Ø Zinc Sulfate Inj. 1mg / ml (10ml Vial)

Stimulating Hormones

Ø Human Chorionic Gonadotropin for Inj. 5000 IU

Ø Human Menopausal Gonadotropin for Inj. 600 IU, 
1200 IU

Hepatoprotectives

Ø L-Ornithine L-Aspartate Infusion 500mg / ml (10ml 
Ampoule)

UNIT- III (Indore, Madhya Pradesh)

5



Global Health Carnival

Cardiac

Ø Adenosine Inj. 3mg / ml (2ml Ampoule; 4ml, 20ml, 
30ml Vial)

Ø Adrenaline Inj. 1mg / ml (1ml Ampoule)

Ø Argatroban Inj. 100mg / ml (2.5ml Vial)

Ø Atenolol Inj. 0.5mg / ml (10ml Ampoule; 10ml Vial)

Ø Bumetanide Inj. 0.25mg / ml (4ml, 10ml Vial)

Ø Diazoxide Inj. 15mg / ml (20ml Vial)

Ø Digoxin Inj. 250mcg / ml (2ml Ampoule)

Ø Diltiazem HCl Inj. 5mg / ml (5ml, 10ml, 25ml Vial)

Ø Dipyridamole Inj. 5mg / ml (2ml, 10ml Ampoule; 
2ml, 10ml Vial)

Ø Dobutamine HCl Inj. 12.5mg / ml, 50mg / ml (5ml 
Ampoule; 20ml Vial)

Ø Dopamine HCl Inj. 40mg / ml (1ml, 5ml Ampoule; 
5ml, 10ml Vial)

Ø Enalapril Inj. 1.25mg / ml (1ml, 2ml Ampoule; 1ml, 
2ml Vial)

Ø Eptibatide Inj. 2mg / ml (10ml Vial)

Ø Furosemide Inj. 10mg / ml (2ml Ampoule)

Ø Heparin Sodium Inj. 5000 IU / 5ml (Vial)

Ø Heparin Sodium Inj. 25000 IU / 5ml (Vial)

Ø Ibutilide Fumarate Inj. 0.1mg / ml (10ml Vial)

Ø Labetalol HCl Inj. 5mg / ml (2ml, 5ml Ampoule; 
20ml Vial)

Ø Metoprolol Tartrate Inj. 1mg / ml (5ml Ampoule; 5ml 
Vial)

Ø Mexiletine Inj. 25mg / ml (10ml Ampoule)

Ø Nicardipine HCl Inj. 1mg / ml, 2.5mg / ml (10ml 
Ampoule; 10ml Vial)

Ø Nitroglycerin Inj. 5mg / ml (5ml, 10ml Ampoule; 
10ml Vial)

Ø Noradrenaline Inj. 1mg / ml (2ml, 4ml Ampoule; 4ml 
Vial)

Ø Phentolamine Inj. 10mg / ml (1ml Ampoule; 1ml 
Vial)

Ø Phenylephrine HCl Inj. 10mg / ml (1ml, 5ml, 10ml 
Ampoule; 1ml, 5ml, 10ml Vial)

Ø Procainamide HCl Inj. 100mg / ml (1ml Ampoule; 
10ml Vial)

Ø Propranolol HCl Inj. 1mg / ml (1ml Ampoule; 1ml 
Vial)

Ø Reserpine Inj. 2.5mg / ml (1ml Ampoule; 30ml Vial)

Ø Sodium Nitroprusside Inj. 25mg / ml (2ml Vial)

Ø Sodium Tetradecyl Sulphate Inj. 3% (2ml Ampoule; 
2ml Vial)

Ø Verapamil HCl Inj. 2.5mg / ml (2ml Ampoule; 2ml, 
4ml Vial)

Ø Xanthinol Nicotinate Inj. 150mg / ml (2ml Ampoule)

Gastrointestinal

Ø Atropine Sulphate Inj. 0.6mg / ml, 1mg / ml (1ml 
Ampoule)

Ø Dicyclomine HCl Inj. 10mg / ml (2ml Ampoule; 2ml 
Vial)

Ø Dimenhydrinate Inj. 50mg / ml (1ml Ampoule; 5ml 
Vial)

Ø Droperidol Inj. 2.5mg / mL (2ml Ampoule; 2ml Vial)

Ø Drotavarine HCl Inj. 20mg / ml (2ml Ampoule)

Ø Granisetron HCl Inj. 1mg / ml (1ml, 3ml, 4ml Vial)

Ø Hyoscine Butylbromide Inj. 10mg / ml, 20mg / ml 
(1ml Ampoule)

Ø Levocarnitine Inj. 200mg / ml (5ml Ampoule)

Ø Metoclopramide Inj. 5mg / ml (2ml Ampoule; 2ml 
Vial)

Ø Ondansetron Inj. 2mg / ml (2ml, 4ml Ampoule; 20ml 
Vial)

Ø Palonosetron HCl Inj. 0.05mg / ml, 0.075mg / 1.5ml 
(1.5ml Ampoule; 1.5ml, 5ml Vial)

Ø Papaverin Inj. 30mg / ml (2ml Ampoule; 2ml Vial)

Ø Promethazine HCl Inj. 25mg / ml, 50mg / ml (1ml 
Ampoule)

Ø Ramosetron HCl Inj. 0.15mg / ml (2ml Ampoule)

Ø Ranitidine HCl Inj. 25mg / ml (2ml Ampoule)

Hormones

Ø Desmopressin Acetate Inj. 4mcg / ml (1ml 
Ampoule; 10ml Vial)

Ø Dexamethasone Sodium Phosphate Inj. 4mg / ml 
(1ml, 2ml Ampoule; 1ml, 5ml, 30ml Vial)

Ø Terlipressin Inj. 0.1mg / ml, 0.2mg / ml (10ml 
Ampoule; 5ml, 10ml Vial)
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Pain

Ø Alfentanil Inj. 5mg / ml (2ml Ampoule)

Ø Metamizole Inj. 100mg / ml (2ml, 5ml Ampoule)

Ø Atracurium Besylate Inj. 10mg / ml (5ml, 10ml 
Ampoule; 5ml, 10ml Vial)

Ø Bupivacaine HCl 2.5mg / ml + Epinephrine Inj. 
5mcg / ml (10ml, 30ml Vial)

Ø Bupivacaine HCl 5mg / ml + Dextrose Inj. 80mg / ml 
(4ml Ampoule)

Ø Bupivacaine HCl Inj. 2.5mg / ml (10ml, 30ml Vial)

Ø Buprenorphine HCl Inj. 0.3mg / ml (1ml, 2ml 
Ampoule)

Ø Butorphanol Tartrate Inj. 2mg / ml (1ml, 2ml Vial)

Ø Calcitriol Inj. 1mcg / ml (1ml Ampoule)

Ø Cisatracurium Besylate Inj. 2mg / ml, 10mg / ml 
(5ml Ampoule; 10ml, 20ml Vial)

Ø Combipack of Diclofenac Sodium 25mg / ml + 
Orphenadrine 30mg / ml Inj. (3ml + 2ml Ampoule)

Ø Dehydrated Alcohol Inj. 1mg / ml (5ml, 10ml 
Ampoule)

Ø Diclofenac sodium Inj. 25mg / ml, 75mg / ml (1ml, 
3ml Ampoule)

Ø Etomidate Emulsion Inj. 2mg / ml (10ml, 20ml Vial)

Ø Etomidate Inj. 2mg / ml (10ml, 20ml Vial)

Ø Fentanyl Citrate Inj. 50mcg / ml (2ml, 10ml 
Ampoule)

Ø Hydromorphone HCl Inj. 2mg / ml, 10mg / ml (1ml 
Ampoule; 1ml, 5ml Vial)

Ø Ibandronate Inj. 1mg / ml (3ml, 6ml Vial)

Ø Ibandronic Acid Inj. 1mg / ml (3ml, 6ml Vial)

Ø Ketamine HCl Inj. 50mg / ml (2ml Ampoule; 5ml, 
10ml Vial)

Ø Ketoprofen Inj. 50mg / ml (2ml Ampoule)

Ø Ketorolac Tromethamine Inj. 30mg / ml (1ml, 2ml 
Ampoule; 1ml, 2ml Vial)

Ø Lidocaine HCl 1mg / ml + Epinephrine 10mcg / ml 
Inj. (20ml, 30ml Vial)

Ø Lidocaine Inj. 1%, 2% (1ml, 2ml, 5ml Ampoule)

Ø Lignocaine HCl 21mg / ml + Adrenaline 0.005mg / 
ml Inj. (2ml Ampoule)

Ø Meloxicam Inj. 10mg / ml (1.5ml Ampoule)

Ø Meperidine HCl Inj. 50mg / ml (20ml, 30ml Vial)

Ø Mepivacaine HCl Inj. 10mg / ml (30ml Vial)

Ø Methocarbamol Inj. 100mg / ml (10ml Vial)

Ø Morphine Sulfate Inj. 0.5mg / ml, 10mg / ml, 15mg / 
ml (1ml Ampoule; 10ml Vial)

Ø Nalbuphine HCl Inj. 10mg / ml, 20mg / ml (1ml 
Ampoule; 10ml Vial)

Ø Nefopam HCl Inj. 10mg / ml (2ml Ampoule)

Ø Orphenadrine Citrate Inj. 30mg / ml (2ml Ampoule)

Ø Oxycodone Inj. 10mg / ml (1ml Ampoule)

Ø Pamidronate Disodium Inj. 3mg / ml (10ml Vial)

Ø Pancuronium Bromide Inj. 1mg / ml, 2mg / ml (2ml 
Ampoule; 10ml Vial)

Ø Paracetamol Inj. 150mg / ml (2ml, 5ml Ampoule)

Ø Pentazocin Inj. 30mg / ml (1ml Ampoule)

Ø Pethidine Inj. 50mg / ml (1ml, 2ml Ampoule)

Ø Piritramide Inj. 7.5mg / ml (1ml, 2ml, 6ml Ampoule)

Ø Piroxicam Inj. 20mg / ml (2ml Ampoule)

Ø Propofol Emulsion Inj. 10mg / ml, 20mg / ml (10ml, 
20ml Vial)

Ø Rocuronium Bromide Inj. 10mg / ml (5ml, 10ml 
Vial)

Ø Ropivacaine HCl Inj. 5mg / ml (30ml Vial)

Ø Sufentanil Inj. 5mcg / ml, 50mcg / ml (2ml Ampoule; 
1ml, 2ml, 5ml Vial)

Ø Suxamethonium Chloride Inj. 20mg / ml (2ml 
Ampoule; 10ml Vial)

Ø Thiocolchicoside Inj. 2mg / ml (2ml Ampoule)

Ø Tramadol HCl Inj. 50mg / ml (1ml, 2ml Ampoule)

Ø Zoledronic Acid Inj. 0.8 mg / ml (5ml Vial)
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CNS

Ø Apomorphine HCl Inj. 10mg / ml (3ml, 5ml 

Ampoule; 3ml, 5ml Vial)

Ø Citicoline Sodium Inj. 125mg / ml, 250mg / ml (4ml, 

5ml Ampoule)

Ø Dexmedetomidine HCl Inj. 100mcg / ml (0.5ml, 1ml, 

2ml Ampoule)

Ø Diazepam Inj. 5mg / ml (2ml, 10ml Vial)

Ø Dihydroergotamine Mesylate Inj. 1mg / ml (1ml 

Ampoule)

Ø Edaravone Inj. 1.5mg / ml (20ml Vial)

Ø Flumazenil Inj. 0.1mg / ml (5ml, 10ml Vial)

Ø Flupentixol Inj. 20mg / ml (1ml, 2ml Ampoule)

Ø Fluphenazine Decanoate Inj. 25mg / ml (1ml 

Ampoule; 5ml Vial)

Ø Fosphenytoin Sodium Inj. 50mg / ml (2ml, 10ml 

Vial)

Ø Haloperidol Decanoate Inj. 50mg / ml, 100mg / ml 

(1ml, 5ml Vial)

Ø Levetiracetam Inj. 100mg / ml (5ml Vial)

Ø Lorazepam Inj. 2mg / ml, 4mg / ml (1ml, 10ml Vial)

Ø Midazolam Inj. 1mg / ml, 5mg / ml (1ml, 3ml, 5ml, 

10ml Ampoule; 2ml, 5ml, 10ml Vial)

Ø Neostigmine Methylsulfate 2.5mg / ml + 

Glycopyrolate 0.5mg / ml (5ml Ampoule)

Ø Neostigmine Methylsulfate Inj. 0.5mg / ml, 1mg / 

ml, 2mg / ml (1ml, 5ml Ampoule; 10ml Vial)

Ø Phenobarbital Inj. 200mg / ml (1ml Ampoule)

Ø Phenytoin Sodium Inj. 50mg / ml (2ml, 5ml 

Ampoule; 2ml, 5ml Vial)

Ø Pipotiazine Inj. 25mg / ml, 50mg / ml (2ml, 4ml 

Ampoule; 2ml, 4ml Vial)

Ø Piracetam Inj. 200mg / ml (15ml Vial)

Ø Sodium Valproate Inj. 100mg / ml (5ml Ampoule)

Ø Zuclopenthixol Decanoate Inj. 200mg / ml (1ml 

Ampoule)

Respiratory

Ø Acetylcysteine Inj. 100mg / ml, 200mg / ml (2ml 

Ampoule; 30ml Vial)

Ø Ambroxol HCl Inj. 7.5mg / ml (2ml Ampoule)

Ø Aminophylline Inj. 25mg / ml (10ml Ampoule; 10ml, 

20ml Vial)

Ø Amiodarone Inj. 50mg / ml (3ml, 9ml Ampoule)

Ø Caffeine Citrate Inj. 20mg / ml (3ml Ampoule)

Ø Chlorpheniramine Maleate Inj. 10mg / ml (5ml 

Ampoule; 30ml Vial)

Ø Ephedrine HCl Inj. 25mg / ml (2ml Ampoule)

Ø Etophylline 84.7mg / ml + Theophylline 25.3mg / ml 

Inj. (2ml Ampoule)

Ø Glycopyrrolate Inj. 0.2mg / ml (1ml, 2ml Ampoule; 

2ml, 5ml, 10ml, 20ml Vial)

Ø Salbutamol Inj. 0.5mg / ml (1ml Ampoule)

Vitamins and Minerals

Ø Ascorbic Acid Inj. 500mg / ml (2ml, 5ml Ampoule; 

30ml Vial)

Ø Calcium Chloride Inj. 0.1mg / ml (10ml Ampoule)

Ø Cholecalciferol Inj. 3 Lac IU, 6 Lac IU (1ml Ampoule)

Ø Chromic Chloride Inj. 4mcg / ml (10ml Vial)

Ø Cupric Chloride Inj. 0.4mg / ml (10ml Vial)

Ø Folic Acid Inj. 5mg / ml (10ml Vial)

Ø Iron Sucrose Inj. 20mg / ml (2.5ml, 5ml Ampoule)

Ø Methylcobalamin Inj. 1000mcg / ml (1ml, 2ml 

Ampoule)

Ø Paricalcitol Inj. 2mcg / ml (1ml, 2ml Vial)

Ø Phytomenadione Inj. 1mg / ml, 10mg / ml (1ml 

Ampoule)

Ø Potassium Phosphate Inj. 3mmol / ml (15ml Vial)

Ø Pyridoxine Inj. 50mg / ml (2ml Ampoule)

Ø Selenious Acid Inj. 60mcg / ml (10ml Vial)

Ø Thaimine Inj. 50mg / ml (2ml Ampoule)

Ø Vitamin B Complex Inj. B1, B2, B3, B5, B6, B12 (2ml, 

3ml Ampoule)
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LIQUID INJECTABLE PRODUCTS IN PRE-FILLED SYRINGES (PFS)

Stimulating Hormone

Ø Human Chorionic Gonadotropin 
Inj. 5000 IU, 7500 IU

Ø Human Menopausal Gonadotropin Inj. 150 IU, 225 
IU, 300 IU

Ø Urofollitropin Inj. 150 IU

Gonadotropin Releasing Hormone 
(GnRH) Antagonist

Ø Cetrorelix Acetate Inj. 0.25mg

Anticoagulant

Ø Dalteparin Inj. 2500 IU, 5000 IU

Ø Enoxaparin Inj. 20mg, 40mg, 60mg, 80mg

Ø Fondaparinux Sodium Inj. 2.5mg. 5mg, 7.5mg, 
10mg

LHRH Agonist

Ø Triptorelin Inj. 3.75mg, 11.2mg, 
22.5mg (Depot)

Antibacterial / Anti-Infective

Ø Biapenem for Inj. 300mg

Ø Doripenem for Inj. 500mg

Ø Ertapenem for Inj. 1000mg

DRY POWDER INJECTABLE PRODUCTS

Ø Imipenem + Cilastatin for Inj. 125mg, 250mg, 
500mg, 1000mg

Ø Meropenem for Inj. 125mg, 250mg, 500mg, 
1000mg, 2000mg
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Antibacterial / Anti-Infective

Ø Biapenem for Inj. 300mg

Ø Doripenem for Inj. 500mg

Ø Fosfomycin for Inj. 4000mg

Ø Imipenem + Cilastatin for Inj. 125mg, 250mg, 
500mg, 1000mg

Ø Meropenem for Inj. 125mg, 250mg, 500mg, 
1000mg, 2000mg

Ø Polymyxin-B for Inj. 5,00,000 IU, 7,50,000 IU

Parenteral Nutrition

Ø Amino Acid 5% Solution + Carbohydrates 20% 
Solution with Electrolytes Dual Chamber Bag 
(1000ml)

Ø Glucose 42% Solution + Amino Acid Solution 
with Electrolytes + Lipid Emulsion Triple Chamber 
Bag (1477ml)

Ø Glucose 13% Solution + Amino Acid Solution 
with Electrolytes + Lipid Emulsion Triple Chamber 
Bag (1206ml)

Ø Glucose 13% Solution + Amino Acid Solution 
with Electrolytes + Lipid Emulsion Triple Chamber 
Bag (1448ml)

Ø Glucose 42% Solution + Amino Acid Solution 
with Electrolytes + Lipid Emulsion Triple Chamber 
Bag (986ml)

NOVEL DRUG DELIVERY SYSTEM (NDDS) - DUAL CHAMBER BAGS (DCB)
& TRIPLE CHAMBER BAGS (TCB)

Somatostatin Analog

Ø Octreotide for Inj. 10mg, 
20mg, 30mg (Depot)

LHRH Agonist

Ø Leuprolide Acetate for Inj. 3.75mg, 
11.25mg, 22.5mg (Depot)

Multivitamins

Ø Vitamin B1 100mg + Vitamin B6 
100mg + Lidocaine 20mg + Vitamin B12 1mg, 
5mg + Diclofenac 75mg Inj.

Ø Vitamin B1 100mg + Vitamin B6 100mg + Vitamin 
B12 1mg, 5mg, 10mg Inj.

NOVEL DRUG DELIVERY SYSTEM (NDDS) - DUAL CHAMBER SYRINGES (DCS)
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UNDER DEVELOPENTUNDER DEVELOPMENT
LYOPHILIZED / DRY POWDER / LIQUID INJECTABLE PRODUCTS

Endoglycosidase

Ø Recombinant Hyaluronidase Inj. 150 IU / ml

Polypeptide

Ø Aprotinin Inj. 10,000 IU

Melanocortin Receptor Agonists

Ø Bremelanotide Inj. 1.75mg / 0.3 ml

Reversal Neuromuscular Blocking Agent

Ø Sugammadex Sodium Inj. 100mg / ml

Antiviral

Ø Cabotegravir Extended Release Inj. 200mg / ml

Ø Cidofovir Inj. 75mg / ml

Ø Rilpivirine Extended Release Inj. 300mg / ml

Antifungal

Ø Rezafungin Inj. 200mg

Somatostatin Analog

Ø Lanreotide (Depot) Inj. 60mg, 90mg, 120mg 
(PFS)

Stimulating Hormone

Ø Recombinant Follicle Stimulating Hormone Inj. 75 
IU, 150 IU, 300 IU, 450 IU, 900 IU

Ø Recombinant Human Chorionic Gonadotropin Inj. 
6500 IU

Ø Superpure Human Menopausal Gonadotropin Inj. 
75 IU, 150 IU, 225 IU, 300 IU, 600 IU, 1200 IU

Gonadotropin Releasing Hormone (GnRH) Agonist

Ø Buserelin Acetate Inj. 4mcg / ml, 7mg

Ø Goserelin Acetate (Depot) Inj. 3.6mg, 10.8mg 
(PFS)

Antibacterial / Anti-Infective

Ø Aztreonam for Inj. 1000mg, 2000mg

Ø Aztreonam 1500mg + Avibactam 500mg for Inj. 

Ø Cederocol for Inj. 1000mg

Ø Delaoxacin for Inj. 300mg

Ø Erythromycin for Inj. 100mg, 500mg

Ø Lascuoxacin Inj. 150mg

Ø Meropenem 1000mg + Vaborbactam 1000mg for 
Inj. 

Ø Omadacycline Tosylate Inj. 100mg

Ø Plazomicin Inj. 50mg / ml (10ml vial)

Ø Imipenem 500mg + Cilastatin 500mg + 
Relebactam 250mg for Inj. 

Ø Vancomycin Inj. 500mg, 1000mg

Antirheumatic

Ø Ademetionine Inj. 500mg

Cholesterol Reducing Agent

Ø Inclisiran Inj. 189mg / ml (1.5ml PFS)

Neurotoxic Protein

Ø Botulinum Toxin Type-E for Inj.

Thrombolytic

Ø Urokinase for Inj. 2.5 Lac IU

Local Anesthetic

Ø S-Bupivacaine Inj. 2.5mg, 5mg, 10mg (per ml)

Spinal Muscular Atrophy

Ø Nusinersen 12mg / 5ml Inj.

Muscle Relaxant

Ø Rocuronium Inj. 50mg / 5ml
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Antibacterial / Anti-Infective

Ø Faropenem 200mg, 300mg ER Tablets

Ø Faropenem 50mg / 5ml Dry Syrup

Ø Omadacycline Tosylate 150mg Tablets

Ø Ozenoxacin 1% Topical Cream

Ø Sarecycline 60mg, 100mg, 150mg Tablets

Ø Tebipenem 100mg / gm Granules

Ø Tebipenem 300mg Delayed Release Tablets

Ø Tomopenem 750mg Tablets

Thrombopoietin Receptor Agonist

Ø Avatrombopag 20mg Tablets

Antifungal

Ø Enaconazole 10% Topical Solution

Ø Fosravuconazole 100mg Capsules

Ø Isavuconazole 100mg Capsules

Ø Oteseconazole 150mg Capsules

Gonadotropin Releasing Hormone (GnRH) Antagonist

Ø Estradiol 1mg + Norethindrone Acetate  0.5mg + 
Relugolix 40mg Tablets

Neurotoxic Protein

Ø Botulinum Toxin Type-A, Type-E Topical Cream

ORAL / TOPICAL PRODUCTS

Contrast Media

Ø Gadopentetate Dimeglumine Inj. 469.01mg / ml 
(5ml, 10ml, 15ml, 20ml Vial; 10ml, 15ml, 20ml 
Pre-lled Syringes)

Ø Gadobuterol Inj. 604.72mg / ml (2ml, 7.5ml, 
10ml, 15ml Vial; 7.5ml, 10ml, 15ml Pre-lled 
Syringes)

Ø Iopamidol Inj. 41%, 51%, 61%, 76%

Ø Iohexol Inj. 140mg, 180mg, 240mg, 300mg, 
350mg

Ø Iodixanol Inj. 270mg, 320mg (50ml, 100ml, 
150ml, 200ml Bottle)

Antipsychotic

Ø Aripiprazole Inj. 300mg, 400mg

Ø Paliperidone Inj. 156mg / ml

Ø Risperidone Inj. 12.5mg, 25mg, 37.5mg, 50mg
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API & INTERMEDIATES

Antifungal

Ø Anidulafungin

Ø Caspofungin Acetate

Ø Econazole Base USP / BP / EP

Ø Econazole Nitrate USP / BP / EP

Ø Isavuconazonium Sulphate

Ø Isoconazole Nitrate BP / EP

Ø Ketoconazole USP / BP / EP

Ø Micafungin

Ø Miconazole Base USP / BP / EP

Ø Miconazole Nitrate USP / BP / EP

Ø Oxiconazole Nitrate (IHS)

Ø Tioconazole BP / EP

Anesthetics

Ø Lidocaine HCl USP / BP / EP

Ø Lidocaine Base USP / BP / EP

Ø Prilocaine HCl USP / BP / EP

Ø Prilocaine Base USP / BP / EP

Ø Articaine HCl BP

Ø Tetracaine HCl USP / BP / EP

Intermediates for Antifungals

Ø 1 - (2, 4 - Dichlorophenyl) - 2 - (1 - H - 
imidazole) ethanol

β-Lactamase Inhibitor

Ø Avibactam Sodium IH

Ø Avibactam Potassium IH

Synthetic Progestin

Ø Dydrogesterone Usp / IP / IH

Peptides

Ø Leuprolide Acetate USP / IH

Ø Cetrorelix Acetate IH

Ø Thymosin α 1 USP / IH

Anticoagulant

Ø Enoxaparin Sodium USP / IP / IH

Antiepileptic

Ø Brivaracetam IH

Antibiotics

Ø Tigecycline USP / IH 
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UNDER DEVELOPENTUNDER DEVELOPMENT
API

Peptides

Ø Lanreotide Acetate

Ø Octreotide Acetate

Ø Ganirelix Acetate

Ø Bremelanotide Acetate

Ø Desmopressin acetate

Ø Aviptadil

Ø Terlipressin acetate 

Ø Triptorelin acetate 

Ø Vasopressin acetate 

Ø Semaglutide 

Ø Linaclotide 

Ø Degarelix 

Ø Plecanatide 

Overactive Bladder

Ø Mirabegron

Iron Deciency Anaemia

Ø Ferric Carboxymaltose

Gonadotropin-Releasing Hormone
(GnRH) Receptor Antagonist

Ø Relugolix

Antifungal

Ø Voriconazole 

Ø Posaconazole

Ø Fosravuconazole

Ø Enaconazole

Ø Rezafungin Acetate

Antibiotics

Ø Omadacycline Tosylate

Ø Doxycycline HCl 

Ø Tigecycline 

Ø Delaoxacin

Ø Lascuoxacin

Ø Levonadioxacin

β-Lactam Antibiotic

Ø Tomopenem 

β-Lactamase Inhibitor

Ø Relebactam 

Ø Vaborbactam
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Mr. Devang Patani

Sr. Manager – Bulk Drugs

Mobile No: +91 99870 45505

Email:bd_mgr@gucbio.com

For Finished Formulations, please contact

Mr. Shikhar Mahajan

Sr. General Manager – 

Business Development & Licensing

Mobile No: +91 99202 09489 / +91 86575 29924

Email:shikharm@gucbio.com

Mr. Siju Koshy

Business Development Manager -

International Marketing

Mobile No: +91 90049 22208

Email:siju.koshy@gucbio.com

For API and Intermediates, please contact

Ms. Lilly Varghese

Sr. Manager – Bulk Drugs

Mobile No: +91 97694 51152

Email: lilly@gucbio.com

Corp. Ofce: 1st to 4th Floor, S.M. House, 11 Sahakar Road,
Vile Parle (East), Mumbai –400 057. (INDIA)

Tel.: +91 22 67261000 •Website: www.guc.com •Email ID: info@gucbio.com
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